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Test Report
A 42 (Report No.): RIN-UN-1606-024

o 4 R SR

Sample Name: Li-ion battery

o R 5 BL265

Sample Model: BL265
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Consignor: Dongguan Amperex Technology Limited
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Dongguan Ampel%ex Technology Limited Test Center
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BN PR F Hh il Sl ZHER
Sample name Li-ion battery Test category After testing
e s | =) =
Sample model Accepted date
e L Tl A NN
PR 3.85V 11.6Wh Wik B A 2016-06-16
Sample specification Test start date
o H g B AN M3 4
FERACR(T) . WAL H ] 2016-07-23
Sample quantity(pcs) Test end date
EA i A HREEHTREIR R PR A 7]
Consignor Dongguan Amperex Technology Limited
g AR ARSETAA LR e Tl P i 1 5
LA AL . :
Const ] West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
onsignor address 2 :
Province, P. R. China
i 1E TREHTRE IR A PR ]
Manufacturer Ningde Amperex Technology Limited
N H E R A TR T AR X AT 1 5
it s A No.I XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address .
China
WSSt AF HEERE: 15°C -25°C; BRBRMIE: 45%~75%
fe sivizonment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
KRS R eI/ R R IR E AR
Appearance Silver nylon/Al/PP compound film

PIATT A RE A e

Test method and criterion

A E «RTER YIS HME RIGFRR N
ST/SG/AC.10/11 Rev5, amend 2, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

AR MBI JRAD. Mhl SRR BRE. TS, AR

Wk : . ; : Gl : R
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge
ZWRA, GHEMFETEE CRTRERYIEHNEINS RETREE
VIR ST/SG/AC.10/11 Rev5, amend 2, 38.3 #7 W il Tk

Conclusion

The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

EEWAN
Tesrs AL w12l B # AL 201 7 2
NN
Compiler %{%%_ dolb .24 gﬁ/f.ﬁ\
HH% | ARPEHTRETR PRI A FRAF]
Checker \9@ 7Y ﬁ 20(6.7. %% /ﬂ fmﬂiﬁq:(}
~ Donggu.an. mperex | :
{/‘, {%‘ /m, /»,/_ 7 2/_' Teshnology Izgg;i Test Ce‘ er
e ;‘g%j%ﬁﬁ",’a:[ BoRABA (signature)
Approval Cai JingJing: Technical Director &

FRAERR: b FAE

Guo Jiali: Center Director
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FE dtfttiih B i e
Sample description and description
LE LS 25
Sample name HET il Model BL265
%ﬁ%f}‘ﬁti 3000mAh *’iﬁ% HLE 3.85V
Rated capacity Nominal voltage
HLIHL 4K 2 21 4
Battery chemical composition B
Wi 75 B AL R E R ALE B IMEHEAT e (0.2C ERFEHLE 4.4V, RIGL 4.4V HEFRH
Test charge program #£ 0.02C)
Ll 4 A AL 0 T VR B B MO R (B 0.2C O 3.0V)
Test using a program

A i

Test sample image

A1 IEmE B 2: R

Figure 1: positive Figure 2: negative

& 3: Rl
Figure 3: Logo
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— s BN i
NET T st i N =] ! e
Ne. N Standard requirement or the clause Test " Test
number of standard el conclusion Remark
3 A CRFMER BB 2L R
h=n S AN
1 i LR ARHETMEY 838 T1; UN Manual of Test and WL 1 i /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2. 38.3 See Appendix 1 Passed
Test 1
R WA B Tl e izl kg o
3 A ;
2 {Elgflﬁgﬂ FRYETE R36 T2; UN Manual of Test and DLt 2 G /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 See Appendix 9) Passed
Test 2
ke 5 S| CRTERIYIB M EEL R
3 }EZJJ FAUETWE» 83 T3: UN Manual of Test and Ij‘”‘ﬁ-% 3 éﬂ% /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
3 REE «RFEk st TREE AN
4 {'FT_E FRHEFME» R T4; UN Manual of Test and T2 4 L /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
AR e WA T fER it s R
5 External FAUEFH» 83 T5; UN Manual of Test and l)l]l‘ﬁjé 5 /Eﬁ% /
e Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
3 DR «RF G BRI AR el
6 B /i ol FRUETEY X35 T6; UN Manual of Test and WL 6 R /
Crush/llnpact Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 See Appendix 6 Passed
Test 6
2 . REE «RFIER SBT3
7 ﬂgﬁ% FRUET 3R5% T7; UN Manual of Test and WM 7 A /
Over(;harge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
e REE «RFERSIEMmaE S R o
8 ?&ﬂi’]}ﬁﬁﬁ FRUETFME R5% T8; UN Manual of Test and D'llgﬁ% 8 H % /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
B :
Test items
- 4
> N 2y, YA\
53 AR o / Post /
Subcontracted test condition S A code
Subcontracted
Laboratory - ; 3T /
Address Tel.
el
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5 1 WIRTBH 45 | ek
No. Name of test items Altitude simulation
B g 2 TSRS ARG Before test WX J5 After test R Tl E | Wk
Sample 3 - Nl Residual ZEHL
SampleNo. | " | WER | FEUE | wbmh | g s o ey e
m (g) Ui (V) m;(g) Uz (V) (%) result
8SSB18C09632A | HiksEazH
NDG66A007D fﬁgﬂ? 41.4003 4358 413972 4.345 0.01% 99.70% 0
8SSB18C09632A | Hikse&isi
Teye full 41.3054 4358 413024 4336 0.01% 500
NDG66A00DQ gm;g ( 99.50% 0]
8SSB18C09632A | Hikstai
Teye fully 412764 4.360 412735 4.346 0.01% 99.68%
NDG66A00D1 e 3 : o 0
8SSB18C09632A | HksE&H
Leye fully 413616 4359 41.3600 4346 0.00% 99.70% 0
NDG66A00BV i o o
8SSB18C09632A | Hikst&sEH
feye full 412107 4358 41.2079 4327 0.01% 99.29% 0
NDG66A00DU jl{;rgg e 3 0 b
8SSB18C09632A | HkE&7H
NDG66A00EU Iccl);;,rtgil(;y 41.1220 4360 41.1191 4345 0.01% 99.66% 0
8SSB18C09632A | HiksE&7h :
NDG66A00AT 13,;;1? 41.0824 4357 41.0796 4333 0.01% 99.45% e}
8SSB18C09632A | HksE&IH
NDG66A0099 Igl}]/grgél(]jy 41.3255 4360 413227 4348 0.01% 99.72% 0
8SSB18C09632A | Hikse&F
NDG66A00DC 'Eiﬁrgﬂy 41.1671 4364 41.1660 4340 0.00% 99.45% 0
8SSB18C09632A | HK5ERTH . :
NDG66A007X 1;{;22? 41.4341 4364 41.4325 4.343 0.00% 99.52% 0
PIFEH

W LR V-HESG DA R-BESE F-RAG O-ToiHRE, ToHR, Joftk, oM, JoRA.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e 5 WA H L | mEkg T AL e e
No. Name of test items Thermal test
RS FedokAs | MUHRET Before test WHRJE After test B 2 Tl e E | WK
Sample - - Mass loss | Residual | 55
Samp]e NO status %ﬁﬂﬁ% ﬁﬁg %E Eﬁﬁﬁjﬁﬁ }Fﬁg EEJ—':E (%) OCV Test
m; (g) Uy (V) m;(g) U, (V) (%) result
8SSBI8C09632A | Hkst2 7 2
NDG66A007D ]clyc tulcliy 41.3972 4345 41.3966 4.276 0.00% 98.41% 0
charge
8SSB18C09632A ﬁ:k%ﬁi'ﬂ o - e e i
cyc fully 3 33 3 : .00% 399
NDG66A00DQ e 3 0 98.39% 0
8SSB18C09632A | Hikstditm
NDG66A00D ] ]clyc ful(ljy 41.2735 4.346 412723 4276 0.00% 98.39% 0
charge
8SSB18C09632A | Hikst&Tth
NDG66 Aooév 1Eyeinally 413600 4.346 41.3580 4275 0.00% 98.37% o
charged
8SSB18C09632A | HiksE&7H
Leye full 412079 4327 412073 4259 0.00% 98.43%
NDG66A00DU e 0 0 0
8SSB18C09632A | Hikstam
leye full 41.1191 4345 41.1185 4.274 0.00% 98.37%
NDG66A00EU | 5ol 6 o
8SSB18C09632A | HiksEasEH
leye full 41.0796 4333 41.0791 4267 0.00% 98.48% 0
NDG66A00AT e o o
8SSB18C09632A | Hikstaseh
Teye fully 41.3227 4348 413219 4278 0.00% 98.39% 0
NDG66A0099 e 0 0
8SSB18C09632A | HiksE&7ih
Leye fully 41.1660 4.340 41.1657 4265 0.00% 98.27% 0
NDG66A00DC Charg; 3 0 0
8SSB18C09632A | Hiksgdseh
Teye fully 41.4325 4343 41.4321 4977 0.00% 98.37% 0
NDG66A007X o : 0
PIFEH
H: LR V-G DA R-BEE; PG O-TGiHE, JoHER, Tofik, oM, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 9 WRBH 4% | s
No. Name of test items Vibration
B B FEFIRAS WIRHT Before test MR G After test R FlgeE | WK
Sample No Sample ) . ; o Mass loss Residual EES
' status WHLBTEL | FECHUE | RibRE | R HLHE %) ocv Test
m; (g) U, (V) m;(g) U, (V) (%) result
8SSBI8C09632A | Hikst4Tth
NDG66A007D lclyc fu](ljy 413966 4276 41.3972 4274 0.00% 99.95% 0
charge
8SSB18C09632A | Hikse&ih
NDG66A00DQ leye fully 413018 4266 41.3022 4254 0.00% 99.72% 0
charged
8SSB18C09632A | Hikstaiii
NDG66A00D| lc]yc ful(ljy 41.2723 4.276 41.2735 4.273 0.00% 99.93% O
charge
8SSB18C09632A | Hikstaii
NDG66A00BY lclyc fully 41.3580 4275 41.3593 4273 0.00% 99.95% 0
charged
SBRBIACOIG A ﬁfﬁﬁ[& 41.2073 4259 412074 4248 0.00%
cye fu : 3 ; . : 749
NDG66A00DU e 0 99.74% 0
8SSB18C09632A | Hikstdzsih
Leye fully 41.1185 4274 41.1191 4271 0.00% 99.93%
NDG66A00EU g 0 93% 0
8SSB18C09632A | Hikst&sEm
Teye fully 41.0791 4267 41.0804 4260 0.00% 99.84%
NDG66A00AT e 0 0 0
8SSB18C09632A | HiksEa i
Ieye fully 413219 4278 413231 4276 0.00% 99.95% 0
NDG66A0099 o 3 0 0
8SSB18C09632A | Hiksedish
Teye fully 41.1657 4.265 41.1664 4259 0.00% 99.86% 0
NDG66A00DC i 0 0
8SSB18C09632A | Hikst&7ih
leye fully 41.4321 4272 41.4333 4265 0.00% 99.84% 0
NDG66A007X e 0 0
PLTF=aH

e LR V-HESG DA R-BESE; FoRAG O-JGIHR, JoHs, JoMdk, Toms, Tk,

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting,

& no fire.

no disassembly, no rupture
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e ) WkBIR &R | el
No. Name of test items Shock
b s FERRA WAHT Before test WHRJSE After test RERE ﬂgé%fﬁl fliui
SampleNo. | " M | FEOLE | R | SR MmO
L m® oD ey || OO | result
siﬁgéggggg;%A ﬁ%igfﬁ?m 41.3972 4.274 413978 4272 0.00% 99.95% 0
g;iiiiiSiggé? §f§§§z§% 41.3022 4.254 41.3026 4.254 0.00% 100.00% 0
SIS\I%BGlgg:ggézlA ﬁ;{?g:fri?% 412735 4273 412747 | 427 0.00% | 99.98% | O
851?)}301686(323(?;%/% ﬁf?ifgi% 41.3593 4273 41.3606 4273 0.00% 100.00% 6]
SiiﬁiiﬁﬂiigﬁA '§ﬁ§§§§?%‘ 41.2074 4.248 412075 4.248 0.00% 100.00% O
SiﬁigggiggééA §ﬁ§§§i§% 41.1191 4271 411197 | 4270 0.00% | 99.98% | O
siiﬁégggggi%A §ﬁ§§§E§% 41.0804 4.260 41.0817 4.259 0.00% 99.98% 0
sisg Cl} zggzgééf\ @gg"ﬁ?% 413231 4.276 41.3243 4.275 0.00% 99.98% 0]
8;§§gégiggé%A ﬁ%§§§Z§% 41.1664 4.259 41.1671 4.258 0.00% 99.98% o)
siiﬁéggfgggiA ﬁﬁ§§§£§% 414333 4.265 41.4345 4.263 0.00% 99.95% 0
UTF=H

& no fire.

&:L%ﬁ;vﬁ%;ﬂﬁm;RM”;Rﬁk;ﬁﬁﬂ%,%ﬁ%,%%%,%W%,%@ko
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting,

no disassembly, no rupture

Form No.: QF-QSP-LAB-1026-09G
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75 5 WA H 2 55 BN S
No. Name of test items External short circuit
v R
B Gl i e L BRZR ke
ax. External Temperature
Sample No. Sample status (‘C) Test result Remark

8SSB18C09632A NG

NDG66A007D leyc fully charged 56.8 0 /
8SSB18C09632A WIRsE4 T,

NDG66A00DQ leyc fully charged 56.7 0) /
8SSB18C09632A HIRSEL T

NDG66A00D] leye fully charged 36.2 o /
8SSB18C09632A HIRSEA T 6

NDG66A00BY leye fully charged 56.0 ) /
8SSB18C09632A HIKTERTTH 55.5

NDG66A00DU leye fully charged ; Q :
8SSB18C09632A HIKEETH 56.6

NDG66A00EU leye fully charged 5 0 4
8SSB18C09632A HIKEETH 56.6

NDG66A00AT leye fully charged ; S .
8SSB18C09632A HIRSEA T 56.3 0] /

NDG66A0099 leye fully charged >
8SSB18C09632A HIRSEAETH 55.4 (e /

NDG66A00DC leye fully charged 2
8SSB18C09632A HXTBETHR 54.9 0] /

NDG66A007X lcye fully charged ;

UT=EH

DR R-BER; F-i2k; O-ToMMK, TomEZ, oK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1026-09G
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= i \ D fr
T ; WSE 45 | #r%
No. Name of test items Crush
e ot SV S5 v L
¥: o i R A S A 4 e
il FRARES Max. External Temperature A i
Sample No. Sample status (‘C) Test result Remark

021656541285 FR SO% R 25.5 0 /
leye 50% capacity

021656541105 Bk S0% 1 25.5 o) /
leye 50% capacity

021656541405 Bk S0% 24.8 0 /
leye 50% capacity

021656511137 HY S0% i 27.1 0 /
leye 50% capacity

021656541240 Bk S0% 26.6 0 /
leye 50% capacity

PUTFEH
H: D-E;  F-RAG O-TofiMk, Joilk.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09G
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P . W5 H 4 Hr T
No. Name of test items Overcharge
TS5 FERIRAS AL, R #E
Sample No. Sample status Test result Remark

8SSB18C09632A HIRSEETH 0 /
NDG66A0087 leye fully charged

8SSB18C09632A HEIKSEA T 0 /
NDG66A00E6 leye fully charged

8SSB18C09632A HIRSEATH 0] /
NDG66A00OBT Icye fully charged

8SSB18C09632A HIRSERFEH 9) /
NDG66A00GP leye fully charged

8SSB18C09632A 50 RSB FEHL 9) /
NDG66A00DS 50cyc fully charged

8SSB18C09632A 50 IRSEAFEHL 0 /
NDG66A00DZ 50cyc fully charged

8SSB18C09632A S0 IRSEETEH 9] /
NDG66A00D9 50cyc fully charged

8SSB18C09632A 50 IRSE A FEHL 0 /
NDG66A00GF 50cyc fully charged

L R22H
H: DK PR O-Tofk, Joik.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Fe | WERSTH 4% | sion E
No. Name of test items Forced discharge
Kk g5 FERIRAS ik L
Sample No. Sample status Test result Remark
HIRSEAI
021656511060 leyc fully discharged O /
EIRSE AR
021656511356 Leye fully discharged 0 /
H ISR
021656511132 leyc fully discharged O /
IR A
021656511448 leye fully discharged 0 /
HIRTE AT
021656511149 Leye fully discharged O /
021656551401 BB o) /
leye fully discharged
021656511131 i 0 /
leyc fully discharged
021656551530 R o) /
cyc fully discharged
021656511265 FRSEEH 0 /
leye fully discharged
021656511693 |  _HUELRL 0 /
cyc fully discharged
50 RSB
021656551487 50yc fully discharged O /
50 IR SEAIHL
021656551596 S0yc fully discharged 0 .
50 IR TEAHCHL
021656551511 50yc fully discharged 0 :
021656551344 S 0 /
50yc fully discharged
50 K584
021656551656 50yc fully discharged 0 {
50 K SEA L
021656551306 50yc fully discharged a l
50 SRR
021656551618 50yc fully discharged O /
50 RSE A HL
021656551481 50yc fully discharged 0 ‘
50 IR5EAH /
021656551555 50yc fully discharged 0
50 KA /
021656511044 50yc fully discharged 9
H: DA PG O-TofiMA, Tol K.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L R 15 0 A S 3 A 25 T30
The test report is invalid if not affixed the official seal of the laboratory to it.
2. R U R IR
The test report is invalid if it is blotted out.
3. JEFEZHCRMLEIL, DU EAL S AR
The conclusion of the consignation test is only valid for the provided sample.
4 RIRERGARII LA, RATE84 25
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

AR SEHTREERIE AT B A TR .0

Dong guan Amperex Technology Limited Test Center

bl AR AR SETTAA IR T e K 1

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL3% Tel. : +86-0769-88989149

& Fax.: +86-0769-88989483

Ml Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



